
S E R V I C E

Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

I0700041

IPL, Trailer, 2007-01, 504 05 45-07

Utility Cart Trailer

504 05 45-07

5010082-01

Accessories



1131

1513

15
14

2

18

18

20

A

19

12

18

19

9

5

26

126

11

30

10

A

18

19

7
8

24
23

1

3

19

4

19

20

28

18

1

28

22

29

B

B

25
27

16

16

28

21
21

17



REPAIR PARTS  

KEY NO. PART NO. QTY. DESCRIPTION
1 531 00 27-21 2 Cart Body
2 531 00 27-03 1 Tailgate
3 531 00 24-04 1 Tailgate Reinforcement Bracket
4 531 00 27-22 2 Tailgate Guide
5 531 00 27-07 1 Front Panel
6 504 06 55-01 1 Wheel Support
7 531 00 76-76 1 Latch Stand Bracket
8 530 00 76-79 1 Latch Lock Lever
9 506 62 12-01 1 Hitch Bracket
10 504 06 56-01 1 Draw Bar Tongue
11 531 00 76-77 1 Axle, Wheel 3/4" Dia
12 531 00 27-14 2 Front Corner Cap
13 531 00 27-15 2 Wheel 16/4.00 x 8.00
14 721 61 83-01 2 1/8" dia x 1" Cotter Pin
15 531 00 27-16 4 3/4" Flat Washer
16 531 00 76-96 4 Wheel Bearing
17 531 00 27-17 2 Hub Cap
18 504 06 57-01 21 1/4-20 x 5/8" Hex Bolt
19 504 06 60-01 21 1/4-20 SEMS Nylock Nut
20 531 00 27-18 12 5/16-18 x 3/4" Truss Hd Bolt
21 531 00 76-81 2 Hex Nut, 5/16-18 (SEMS)
22 874 78 06-16 1 3/8-16 x 1” Hex Bolt
23 721 68 02-51 1 1/8" Hair Cotter pin
24 501 33 27-01 1 3/8-16 Nylock Nut
25 531 00 76-54 1 Extension Spring
26 531 00 76-56 1 Spring Puller Tool
27 531 00 76-53 1 5/16-18 x 3 3/4" Hex Bolt
28 501 02 11-01 13 5/16-18 Nylock Nut
29 506 62 56-01 1 Hitch Pin
30 504 06 63-01 2 Flanged Bearing
31 504 06 65-01 2 Axle Clip


